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 NEONATAL  Medication Monograph 

ASPIRIN 

This document should be read in conjunction with this DISCLAIMER 
Unrestricted: Any prescriber may initiate treatment 

 
 

Presentation 100mg Tablet 

Description Antiplatelet 

Indications Thrombosis prophylaxis following cardiac surgery 

Contraindications Suspected intracranial bleeding 

Precautions Use with caution in infants with bleeding  disorders, GI disease, 
G6PD deficiency and severe liver disease 

Dosage Oral: 

3 to 5 mg/kg once daily 

 

Dosage 
Adjustment 

No dosage adjustment required for antiplatelet dosing in renal 
impairment. 

Adverse 
Reactions 

Common: abdominal pain, vomiting, GI upset 

Serious: severe allergic reactions (hives, asthma like symptoms, 
facial swelling) 

Interactions Heparin and enoxaparin: may enhance the anticoagulant effect  

May reduce the therapeutic effect of spironolactone 

May enhance the adverse effect of corticosteroids (GI irritation and 
bleeding) 

Administration Administer with or without feeds. 

Disperse ONE aspirin tablet (100mg) in 4mL of water.  

Concentration is 100mg/4mL= 25mg/mL 

Monitoring Monitor for adverse effects 

Storage Store at room temperature, below 25°C 

http://www.kemh.health.wa.gov.au/development/manuals/O&G_guidelines/preface/introduction_aims_disclaimer.pdf
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Related clinical 
guidelines 

Cardiac: Blalock-Taussig Shunt (BT Shunt) Management Following 
Insertion 

Thromboembolic Disorders 

mailto:KEMH.PharmacyAdmin@health.wa.gov.au
https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/CAHS/CAHS.NEO.CardiacBlalock-TaussigShunt(BTShunt)ManagementFollowingInsertion.pdf
https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/CAHS/CAHS.NEO.CardiacBlalock-TaussigShunt(BTShunt)ManagementFollowingInsertion.pdf
https://healthpoint.hdwa.health.wa.gov.au/policies/Policies/CAHS/CAHS.NEO.ThromboembolicDisorders.pdf

